
Automatic Equipment Mfg. Co.
One Mill Road, Industrial Park z Pender, Nebraska 68047

Page 1 of 2 292-1870 Rev. B  11/30/10

BX3509 Installation Instructions
1996-98 Suzuki Sidekick Sport

Installation of this baseplate requires trimming the plastic ribs on the inside of the plastic bumper and drilling 
17/32" holes in the chassis.

1. Read the General Instruction Sheet included with this baseplate.

2. The baseplate mounts to the front underside of the chassis using six bolts, three per side, These bolts are 
provided in the kit.

3. The baseplate has two heavy inside arms and two outside struts. The inside arms slide up between the 
two vertical towers of the vehicle which are the forward attachment points for the suspension "A" arms. 
Properly positioned, the tow bar attachment tabs angle "up".

4. Just behind the bumper there is a chassis cross beam with two vertical threaded holes. The two smallest 
baseplate holes align with these 8MM holes.

5. There is a plastic bumper which ends just forward of the 8MM holes. This plastic must be compressed up 
against the bottom of the frame to install the baseplate.  On the inside of the plastic there are three (3) 
vertical ribs which will prevent the plastic from being compressed. These ribs need to have about one inch 
trimmed off to allow the plastic to be pushed fl at against the bottom of the frame.

6. Using the two 8MM bolts provided (Ref. # 10) temporarily position the baseplate by inserting and fi rmly 
tightening the bolts.

7. Using the baseplate as a template, take a 17/32" transfer punch and center punch the four large holes on 
the chassis to match those on the baseplate. There are two horizontal holes on the inside of the "A' arm 
towers (located by the heavy arms), and two vertical holes on the chassis cross beam (located by the 
struts).

8. Remove the baseplate and pilot drill all four holes through one side only. Finish drilling using a 17/32" 
diameter drill. Remove Burrs.

9. Reposition the baseplate loosely with 8MM bolts (7), 8MM lock washers (10), and 3/8 fl at washers (8).  
Apply Loctite on the threads.

10. Insert the 1/2" x 1-3/4"" bolts (6)  into the two horizontal holes on the heavy arms using 1/2" Lock Washers 
(9) and Loctite. Slide the 1/2" wire nuts (3) up inside the tower. Start the bolts and secure loosely.

11. Verify that the 1/2" x 1-1/4" bolts (5) engage the nut plates (2).

12. Slide each of the nut plates (2) up inside the chassis cross beam using the oval holes, just forward and 
outside the struts for access. The short side of the plate goes in fi rst and the nut is on top. Using a fl ash-
light, position the plate so the nut is directly above the strut hole. Place a 1/2" Lock Washer (9) and Loctite 
on each 1/2" x 1-3/4" bolt (6) and hand start each bolt into the vertical strut holes and Nut Plates.

13. Tighten all bolts fi rmly

14. Install tow bar and safety cables according to the instructions included in their packages.

15. Do not substitute other devices if the tow bar pin and clip are lost.

16. DEALER OR INSTALLER: BE CERTAIN USER RECEIVES INSTRUCTION SHEET.



© 1996, 2010 Automatic Equipment 
Mfg. Co. Pender, NE 68047

Parts List
Ref. No. Qty. Part No. Description

1 1 61-4795 ...................................................................... Weldment, Baseplate, BX3509
2 2 61-3522 ................................................................................... Weldment,  Nut Holder
3 2 61-4029 ................................................................................Weldment, 1/2" Nut Wire
4 2 201-0011 ............................................................1/2" x 1-1/4" Hex Head Bolt, Grade 5
5 2 201-0068 ...........................................................1/2" x 1-3/4" Hex Head Bolt, Grade 5
6 2 201-0446 .....................................................8MM - 1.25 x 30MM Hex Bolt, Grade 8.8
7 2 203-0003 ...........................................................................................3/8" Flat Washer
8 4 203-0012 ......................................................................................... 1/2" Lock Washer
9 2 203-0102 ........................................................................................8MM Lock Washer
 2 226-0046 .......................................... Baseplate Safety Cable, 36" CL III (Not Shown)
 4 229-0359 .................................................................... Quicklink, 3/8, ZP (Not Shown)

Page 1 of 2 292-1870 Rev. B  11/30/10


